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MODEL NO. BJR141

ITEM PART NO. DESCRIPTION QTY NOTE
001 911228-4 Trapézfeju csavar M5x18 911228   4
002 151941-4 Hajtómuház-fedél   1
003 344858-0 Csuszka   1
004 256492-3 Csapszeg 5   1
005 233345-3 Komp.rugó   1
006 961078-7 Seeger-gyuru   1
007 162228-9 Vezeto hüvely JR3030T   1
008 268094-3 Tüske JR3030T   1
009 331639-1 Vezetohüvely JR3030T   1
010 417791-0 Persely  JR3030T   1
011 256158-5 Csapszeg 3 T1022DW/6833/6834   1
012 418311-3 Hüvely JR3030T   1
013 345214-7 Nyomólap JR3030T   1
014 233025-1 Nyomórugó 2 233025-1*   1
015 231687-9 Torziós rugó 17  JR3070CT   1
016 214169-6 Siklócsapágy 14 JR3030/T   1
017 168376-2 SLIDER   1
018 214169-6 Siklócsapágy 14 JR3030/T   1
019 341462-6 Lap JR3020/JR3030/T   1
020 911225-0 Trapézfeju csavar M5x16 911225   2
021 341462-6 Lap JR3020/JR3030/T   1
022 911225-0 Trapézfeju csavar M5x16 911225   2
023 163441-2 Kábelsaru JR3030T   1
024 421693-4 Szigetelo fedél   1
025 257558-2 Hüvely 9 JR3030/T   1
026 344732-2 Belso lap JR3030/T   1
027 344733-0 Rögzíto lemez JR3030/T   1
028 272240-2 Feszíto kar 60 JR3030T   1
029 921442-4 Hatlapú csavar M8x25 JR3030/T   1
030 911114-9 Trapézfeju csavar M4x10 911114   1
031 931102-0 Hatlapú anya M4 931102-0*   1
032 266220-8 Imbuszcsavar 6x15   1
033 212001-8 Tugörgos csapágy 708 212001-8   1
034 153267-0 Fogaskerékpár   1
035 285696-0 Csapágytartó   1
036 211061-7 Golyóscsapágy 6000LLB 211061-7   1
037 257146-5 Távtartó gyuru 10 LS1440   1
038 210057-5 Golyóscsapágy   1
039 443107-3 Filclap   1
040 251969-3 Imbuszcsavar M5x12 251969-3   2
041 323887-6 Hajtómutengely   1
042 344795-8 Lemez   1
043 317229-4 Hajtómuház   1
044 266012-5 Önmetszo csavar M5x35*   4
045 911601-8 Trapézfeju csavar M5x8 911601-   3
046 961016-9 Zárógyuru E-10 961016-9   1
047 211131-2 Golyóscsapágy 6001DDW 211131-2   1
048 961016-9 Zárógyuru E-10 961016-9   1
049 285697-8 Csapágytartó   1
050 911516-9 Csavar   2
051 416960-0 Ventillátor   1
052 241869-5 Ventilátorkerék 55 241869-5   1
053 519052-5 ARMATURE ASS'Y 14.4V   1

INC. 52,54,55
054 681652-2 Szigetelo fedél   1
055 210017-7 Golyóscsapágy 607DDW*   1
056 416959-5 Légterelolap   1
057 266209-6 Önmetszo csavar M4x60 56   2
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058 632828-4 Mágnesjárom 5621RDWA   1
059 862768-4 BJR141 NAME PLATE   1
060 643990-0 BRUSH HOLDER   1
061 911006-2 Trapézfeju csavar M3x8 911006-   1
062 689116-0 Hoelvezeto BJR181   1
063 188179-8 HANDLE SET   1

INC. 68
064 265995-6 Önmetszo csavar M4x18*   4
065 643941-3 Szénkefetartó-sapka 5621RDWA   2
066 194435-6 Szénkefe CB441   1
067 643949-7 Szénkefetartó /BJR   1
068 188179-8 HANDLE SET   1

INC. 63
069 416957-9 Motorház   1
070 419613-0 Lock off button   1
071 232152-1 Laprugó 6832 /BJR181   1
072 650582-8 SWITCH C3LA-1A-PSR   1
073 233118-4 COMPRESSION SPRING  4   1
074 419612-2 SWITCH LEVER   1
075 643811-6 Akku csatlakozó   1
076 266050-7 Önmetszo csavar M4x30   2
A01 ***DC18RA DC18RA FAST CHARGER   1
A02 194065-3 BATTERY  BL1430 SET   1
A03 824760-8 Plastic carrying case   1
A04 804662-4 BJR141RF PLASTIC CASE LABEL   1
A05 B-05169 5PCS.RECIPRO SAW BLADE METAL   1
A06 B-05175 5PCS.RECIPRO SAW BLADE WOOD   1
A07 450128-8 BATTERY COVER   1
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